e

¥oWo 19600036

IPL, 600 RDII, 1996-01

600 RDII

Spare parts Product No: 954 05 66-71

Ersatzteile

Pieces détachées
Reserve onderdelen
Repuestos
Reservdelar



REPAIR PARTS, 1




REPAIR PARTS, 1

KEY PART

NO.

O©COoO~NOOUIA,WNPE

WWWNNNNNNNNNNRPRPRPRPRERPRRERR
NPFPOOONOUITRAWNPFPOOONOOUOIADNE

NO.

532 15 38-26
53214 97-71
532 14 50-73
532 15 00-50
532 15 15-17
532 13 63-76
873 68 04-00
532 14 56-41
532 14 76-90
532 12 84-15
532 05 45-83
532 15 38-19
532 15 38-27
532 15 38-24
532 14 90-27
532 70 04-17
873 68 04-00
532 05 99-35
532 05 71-43
532 08 45-96
532 08 76-77
532 80 11-53
812 00 00-14
532 08 39-23
532 75 05-50
532 14 27-48
532 06 23-35
532 15 12-54
532 70 10-37
532 12 50-66

DESCRIPTION

Upper Handle

Engine Zone Control Cable
Grommet, Cable

Screw, Hex tapping #10-24 x 1/2
Wire Tie

Handle Knob

Locknut 1/4-20

Control Bar, Engine

Rear Door Kit

Pop Rivets

Hex Tapping Screw 1/4-20 x 1/2
back Plate

Side Baffle

Discharge Baffle -

Truss Head Tapping Screw 1/4-20 x 1/2
Control, Throttle

Nut

Screw

Wave Washer

Engine Pulley

Hi-Pro Key #505

Hubcap

E-Ring

Nut, Hex Flange

Wheel &Tire Assembly
Shoulder Bolt 3/8-16

Belleville Washer

Axle Asm Assembly

Selector Knob

Selector Spring

KEY PART
NO. NO.

34 532 14 66-30
35 532134341
36 532 1343-40
37 532 0551-87
39 5321538-21
40 53215 38-20
41 87478 06-16
44 53215 37-48
46 532 8515-14
47 53214 14-43
48 532 8510-74
49 53285 02-63
50 53285 10-84
51 53214 89-02
52 53214 54-94
55 87368 06-00
57 5320517-93
58 53215 38-25
59 53213 19-59
61 532 1320-01

72 532 14 50-62
73 817 4113-12

DESCRIPTION

Spacer

Wheel Adjusting Bracket (Left)

Wheel Adjusting Bracket (Right)

Thread Cutting Screw 5716-18 x 3/4

Handel Bracket Assembly (Left)

Handle Bracket Assembly (Right)

Engine Bolt

Lawn Mower Housing (Incl. Key#14, 15, 51 &52)
Blade Adapter

Blade 22"

Hardened Washer

Helical washer 3/8-24 x 1-3/8 Grd. 8

Hex Head Machine Screw 3/8-24 x 1 -3/8 Grd. 8
Front Baffle

Danger Decal

Locknut 3/8-16

Hairpin Cotter

Lower Handle

Handle Bolt

Rope Guide

Engine - Briggs & Stratton - Model No. 128802
Type No. 1519-22

Baffle/Belt Cover

Screw



REPAIR PARTS, 2




REPAIR PARTS, 2

KEY PART

NO.

O©COoO~NOUILA WNPF

NO.

532 14 50-88
532 14 77-15
873 03 10-00
532 14 49-29
532 14 50-84
532 14 63-15
532 08 39-23
532 80 11-53
532 05 70-79
532 08 69-60
532 80 11-56
812 00 00-58
532 85 00-17
532 08 80-80
532 14 53-54
532 06 77-25

DESCRIPTION

Drive Control

Drive Head Kit

Nut, metric

Screw 1/4-20

V-Belt

Screw

Nut, Hex Flange
Hubcap

Washer

Nylon Bushing

Wheel & Tire Assembly
E-Ring

Pinion, LH

Dust Cover

Pin, Spring Thrust
Washer 1/2 x 1-1/2 x -134

KEY PART

NO. NO.

17 53285 19-80
18 53270 10-37
19 5321450-71
20 87368 04-00
25 5321251-62
27 81702 10-08
28 53215 38-22
31 5321538-23
32 53214 50-93
35 5321530-79
36 53214 50-85
38 87368 04-00
40 532 14 49-02
41 53215 30-78
52  5321502-24
54 532 15 37-46

57

532 85 00-16

DESCRIPTION

Drive Pin

Selector Knob

Control Bar, Drive

Nut

Upstop Bracket

Screw #10-24 x 1/2

Bracket, Gearcase

Lever, Clutch

Drive Pulley

Wheel Adjuster Assembly (Left)
Gear Case Assembly

Hex Locknut 1/4-20

Spring, Belt Tension

Wheel Adjuster Assembly (Right)
Catcher Frame

Grassbag Assembly

Pinion RH



